Central NSW Shire Council

Risk Assessment Workshop Summary

Central River and Little Bore water supply systems

Version 4.0. Date 29" June 2012.



Central NSW Shire Council Summary of Drinking Water Quality Risk Assessment Workshop

TABLE OF CONTENTS

TABLE OF CONTENTS ....cceeuiicieiiietetnennenesesseeernnssssssssssseeennnssssssssssesesnnssssssssssssssnnnsssssssssssesnnnssssssssssssennnnsnnnns 2
DOCUMENT INFORMATION......cceeeeeceeiiiirieennnnnseesserreeennssssssssssseesnnsssssssssseeesnnnssssssssssseennnnsssssssssssesnnnnnnsnns 3
EXECUTIVE SUMMIARY ....ouiiiiiiiieeeeenieeisrerreennsssssessssereesnnssssssssssssesnnnssssssssssssesnnnsssssssssssssnnnnsssssssssssesnnnnnnsnns 4
BACKGROUND TO RISK ASSESSIMENT PROCESS ...eeeiuvvveeeeeiutrreeeestreeeeesisseeessssseesesssssssesssssssseessssssssessssssssessssssseessnnes 4
[...]
sludge handling: not recycled
within the process

Gravity multimedia sand filters
3in parallel

Chlorine (gas) for disinfection
pH correction via soda ash dosing

Low level reticulation system Clear water tank
I Emergency
: backup Pump Station
I option

High level reticulation system High Level Reservoir

Figure 2-1. Conceptual process flow diagram of the Central River water supply system.

Version 4.0. 29" May 2012. Doc controller: Ops Mgr, ops.mgr@centralnsw.nsw.gov.au, 0401 345 335. Page 9 of 40.




Central NSW Shire Council Summary of Drinking Water Quality Risk Assessment Workshop

Recharge area

Aquifer

Drilled bore

Bore pump (duty only)

Transfer pipeline into which

chlorine is dosed a5

Emergency

Storage reservoirs _backup_ T
2 of these in parallel option ERREIEEEESt

Pressure vessel with duty/

standby pumps

Reticulation system

Figure 2-2. Conceptual process flow diagram of the Little Bore water supply system.

2.1.3 Pertinent information and key characteristics of the water supply to be considered
Central Shire Council manages four water supply schemes. This pilot project considers two of these: the
Central River and Little Bore schemes, being the two potable water supply schemes. A map and overview of
the schemes is provided in Figure 2-3, Error! Reference source not found. and in the following sections.

/
Wellington Egrunderee

| R
Peak Hill
°¢, ,’ 5 Rylstone

Trgde % j % ‘Ktn°dm
I ! f : \)
ondobolin 4 Molong

Mudgee

H&V:—:-L - ® WVME”WW“‘EL’@«Lnn ow
¢ : 7~ F Cnnov;lindra o pethi e ?{9“\ o
/ \ Blayney Blue Mountains o
t T National Park

National Park

™\ p

| Y
"&umn_‘{"""‘ Park \ r/“«s_,,g/" B
s

Nattai
National Park
£ ]

“@._Temora—

f Boorowa Crwgwell

$

|
|

/

N \ Goulburn
Ganmain L

/ PR
° Qld Junee Yass 'l
Coolamon el 9 y
Junee - e
— r 1 Bungonia
G Wagga Gundagai A Recreaton Area &
~ wa y

Moss Valeo

Morton
National Park

\

K
sokdale o . ;w; /ﬁ Foreat ™ >} Ggg:hn n_J
ocl State Forest
Mlsokm O \\G\T:qmm A o Hul( nberra
20m (&) Adelong { Weslonéb—m Queinm.n
r / , Knmbnn ¢
Hentv Batlow

£
e Parkes
(P”“\(@,.._..A~ S0 e ‘P»\ . Yewo
o ~Orange National Park
9\« ‘ o, - \ Egnon Ponlan\d \ £

Parr State.
Recreation Area

\ len;aslnck & O Katoomba
Back Creék 24 { o
G- " Grenfell j A :
-&/ P~ o
West, @) Pal Tuena, £
Wyalong, ) Kanangra-Boyd

Map data €2012 Google, Whereis(R), Sensis Pty Ltd - Report a problem |

Maitland s{,:ﬁ

Bay

Figure 2-3. Map of water supply schemes (de-identified, shown here for illustration only).

Version 4.0. 29" May 2012. Doc controller: Ops Mgr, ops.mgr@centralnsw.nsw.gov.au, 0401 345 335.

Page 10 of 40.



Central NSW Shire Council

Summary of Drinking Water Quality Risk Assessment Workshop

Table 2-2. Water supply system — overview description.

SYSTEM Central River system Little Bore system
COMPONENT
Population 1569 (2006 census) 40 (estimate)
Served 16 rural residential properties
Water Source Open rural residential, grazing and horticultural catchments Bore (recently drilled)
Central River Pump station (two pumps, second pump provides hot standby
Western Creek (backup) and peak)
Raw Water Central River Dam (1 GL capacity) Aquifer
Storage Central River Weir (backup)
Western Creek Dam (backup) (0.23 GL capacity)
Water Dual gravity main to treatment plant Chlorine disinfection
Treatment Central Water Treatment Plant:
e Alum dosing to begin coagulation and flocculation
*  Powdered activated carbon dosing for taste and
odour and toxin removal
e Polyelectrolyte LT20 dosing to assist flocculation
*  Upflow sludge blanket clarifiers (2 parallel) for
clarification
e Pre-oxidation (chlorine gas) to assist Mn removal
*  Gravity multimedia sand filters (3 parallel) for
filtration
e Chlorine (gas) for disinfection
*  pH correction via soda ash dosing
?torage After Clear water storage/ chlorine contact tank, low level (1.4 ML) | Two concrete storages (each 91 kL).
reatment

Pump station

High Level (1.6 ML) closed, bird-mesh protected storages.

Distribution of

Reservoir-pressurised pipes of various diameters and

Pump-pressurised reticulation system

Product materials and approximately 22 km in length

Any Special None None
Controls

Required

2.1.3.1 Water sources
The Central Scheme can be supplied from the Central River via the Central River Weir, the Central River

Dam (1 GL capacity) and from Western Creek via the Western Creek Dam (0.23 GL capacity). All of these
water sources are located well upstream of the township. Western Creek Dam is now considered to be a
backup dam that is seldom used in practice, like the Central Creek Weir. The catchment (which has been
mapped by Council and for which maps can be readily produced by the Council GIS group) includes:

* Recreational activities on the upstream lake.
* Stock grazing.

* Horticulture activities (orchards: apple, stone fruit, cherries; vineyards).
* Forestry (including pine).
* Small unsewered towns and residences including scattered rural housing with septic tanks.

Central River Dam is approximately 8 metres deep and stratifies at about 3 metres below the surface.
Unless destratified, the dam stratifies severely during the summer months. There are three optional draw-

Version 4.0. 29" May 2012. Doc controller: Ops Mgr, ops.mgr@centralnsw.nsw.gov.au, 0401 345 335.

Page 11 of 40.




Central NSW Shire Council Summary of Drinking Water Quality Risk Assessment Workshop

off depths from the dam and the water depth targeted to supply is typically 2 to 4 m below the dam surface
—to avoid algae. A WEARS device destratification unit has been installed in the reservoir.

Some irrigators pump directly from the dam using electric powered pumps. Cattle and sheep can access the
dam directly. There are aquatic bird populations on the dam. Dissolved oxygen dam profiles are conducted
once per week. Taste and odour tests are conducted with boiled water along with visual tests, and algal
counts are undertaken weekly. There is a Catchment Management Plan in place. Council has developed the
Central Water Supply Catchment Management Plan Policy and conducts weekly inspections of the dam
area.

Due to the limited size of Central River Dam (only a few days storage), water must be taken at all times and
hence selective abstraction of water can only be used as a short term measure, should a water quality issue
occur.

Water is delivered to the Central Water Treatment Plant by a mostly duplicated gravity main of over 20 km
in length. There is a raw water turbidity meter on line and the feed to the water treatment plant is shut-off
at above 30 NTU. The duplication of the pipe provides supply backup.

The Little Bore water supply source draws from the aquifer that has been designed to provide 4.5 kL per
lot. Water carting is used to service the town in the event of a process loss at the source.

2.1.3.2 Water treatment

Water is fully treated at Central Water Treatment Plant. Raw water is delivered to the treatment plant via
gravity. The plant has an estimated 1.9 to 2.4 ML/d peak production capacity. Average daily demand is 0.7
ML/d and peak daily demand is between 1.4 and 2.1 ML/day. The plant does not run continuously; it runs
for anywhere between 3 and 10 hours a day. There is no fluoridation at the plant although community
consultation is taking place in relation to fluoridation. The treatment steps are listed above in Error!
Reference source not found. and the process is summarised here:

* Water from Central River Dam is dosed with an aluminium chlorohydrate solution prior to the addition
of powdered activated carbon (PAC) (if and as required) and polyelectrolyte.

* The dosed water is then directed to two up-flow clarifiers operating in parallel.

¢ Sludge collection cones collect settled aluminium chlorohydrate sludge and direct sludge to a
neighbour's dam.

* Following clarification, the water enters three sand filters for final polishing.

* The backwashing of the filters occurs daily and in addition is manually triggered by the operators when
the head loss across the bed is 2 m.

* The backwash is air scour assisted and occurs separately at each filter in sequence. It is a manual
process with the waste also discharged to the neighbour's dam and not to the head of the plant.

* Chlorine is added to the water entering the filters to help oxidise soluble manganese for its subsequent
removal in the filters.

¢ Chlorine is also added to filtered water prior to its discharge to the treated water clearwater storage.

* There are duty and standby chlorine cylinders and pumps with auto changeover.

* Soda ash is dosed following the addition of chlorine, to increase the pH.

At Central Water Treatment Plant on line telemetered monitoring takes place to cover the following points:

* raw water turbidity (100 NTU intake shut off);

e filtered water turbidity for individual filters (with a 0.5 NTU shut off point);

* head loss across the filters (to control backwash at 2 m);

¢ chemical pump alarms for alum and electrolyte; and

* pH and online chlorine monitoring on the outlet of the clearwater reservoir (with 0.5 mg/L shut off).

For Little Bore, raw water is pumped directly via the Pump Station and is disinfected by chlorine. There are
two pumps, the second pump providing a hot standby and peak demand flow rate pump.

The treatment chemicals used by Council are summarized in (Table 2-3).

Version 4.0. 29" May 2012. Doc controller: Ops Mgr, ops.mgr@centralnsw.nsw.gov.au, 0401 345 335. Page 12 of 40.




Central NSW Shire Council

Summary of Drinking Water Quality Risk Assessment Workshop

Table 2-3. Summary of treatment chemicals used.

Chemical

Use

Dosing concentrations

Notes

Polyaluminium

Primary coagulant

11-26 ppm

Flow paced dosed per volume of raw water.

chlorohydrate

Powdered Activated | Treat taste and odour | When problematic: 4-5% | Flow paced dosing. Only used when cyanobacteria at the dam are

Carbon (PAC) and potential toxIns solution. When under an issue. Dosed according to the level needed to remove taste and

control: 3% solution odour of treated water at the filtration plant.

Polyelectrolyte LT20 | Flocculant aid 0.05 ppm Flow paced dosing to coagulated water.

Chlorine gas Disinfectant and 3to 8 ppm Dosed to inlet to the filters (manual) and filtered water (flow paced).
manganese oxidation

Sodium Disinfectant 3 to 8 ppm Dosed at the bore water supply and to provide top up chlorination in

hypochlorite reservoirs

Soda Ash (Sodium pH correction 0or17-17.5 ppm Flow paced, used only on occasions when pH is less than 7.3 in

carbonate) treated water.

2.1.3.3 Water distribution
For the at Central Water Treatment Plant system, treated water is transferred by a gravity main to a clear

water storage low level reservoir (1.36 ML capacity, dated 1928) which directly supplies low level areas of
the town. Water is pumped via a Pumping Station to the second High Level reservoir that supplies the high
level areas of the town. Both reservoirs are roofed and bird-proofed. The reservoirs both have telemetered

continuously monitored low level alarms. The reservoirs are inspected and reported upon by a diving
company. Residual chlorine levels are tested daily and remain greater than 0.1 mg/L, even at the
extremities of town due to the relatively small distribution system.

For the Little Bore system, the scheme supplies 16 rural residential properties. Treated water is stored in
two concrete storages (each 91 kL) and supplied via a reticulation system.

2.1.4 Periodic review
The information contained within this document is current at the time of writing. The information will need
to be periodically reviewed and updated. The information will be formally reviewed annually and updated

in response to significant system changes.

Version 4.0. 29" May 2012. Doc controller: Ops Mgr, ops.mgr@centralnsw.nsw.gov.au, 0401 345 335.

Page 13 of 40.




Central NSW Shire Council Summary of Drinking Water Quality Risk Assessment Workshop

2.2 ASSESSMENT OF WATER QUALITY DATA

Actions

e Assemble historical data from source waters, treatment plants and finished water
supplied to consumers (over time and following specific events).

¢ List and examine exceedances.

* Assess data using tools such as control charts and trend analysis to identify trends
and potential problems.

2.2.1 Assemble historical data...

Water quality information was collected from the raw water, treatment plant and finished water supplied
to consumers. Raw water and treated water data is electronically recorded daily on the plant water quality
spreadsheets and analysed monthly for trends. These results are reported in the Council operations section
monthly, quarterly and annual reports. Historical summaries are given in Table 2-4 to Table 2-7, below.

2.2.2 Listand examine exceedances

Finished water supplied to consumers is collected and analysed as part of the NSW Health Drinking Water
Monitoring Program. Health-related water quality exceedances are reported to the council and local Public
Health Unit by telephone and fax and are recorded in the NSW Drinking Water Database. Summaries of
exceedances are given in Table 2-4 to Table 2-7, below.

2.2.3 Assessment of data...

Water quality data were sourced from Council and via the NSW Drinking Water Database. To allow
statistical formulae to handle the full body of data, non-detects were transformed to half the detection
limit and values above the upper dynamic range of the assay to twice the upper limit. The water quality
parameters are summarised in in Table 2-4 to Table 2-7, below.

In addition, a series of plots was produced in the form of control charts that compared results to guideline
values and illustrated trends. Some of these plots are shown in Appendix A and broadly followed the
example given here of how the data was presented (Figure 2-4).

——Iron test results ==Guideline value

0.9
20.8 x

g0

So.6

A ?
ST A

£ \ [\
:O'J \ [\

20.2
=

0.1

0 T
Dec-09 Feb-10 Apr-10 Jun-10 Aug-10 Oct-10

Sample Date

Figure 2-4. Example of how water quality data was presented as part of the analysis.

Version 4.0. 29" May 2012. Doc controller: Ops Mgr, ops.mgr@centralnsw.nsw.gov.au, 0401 345 335. Page 14 of 40.




Central NSW Shire Council

Summary of Drinking Water Quality Risk Assessment Workshop

2.2.3.1 Central River water supply system

Table 2-4. Summary of water quality data for Central River scheme (NSW Drinking Water
Monitoring Program Data for treated water between 30 January 2001 and 29 August 2011).

Parameters Number of Minimum Mean 95%ile Maximum ADWG No. of

Samples guideline | exceedances

value
pH 207 0.7 7.7 8.1 >9 6.5-8.5 1
True Colour 15 1.0 1.3 2.9 59 15 0
(HU)
Turbidity 158 0.1 0.8 1.5 3.6 1 (desirable*) 38
(NTU) 5 (aesthetic) 0
Iron (mg/L) 16 0.01 0.02 0.07 0.1 0.3 0
Manganese 20 0.005 0.011 0.031 0.099 | 0.1 (aesthetic) 0
(mglL)
0.5 (health) 0

Total 546 0 1 2 66 N/A N/A
coliforms
(CFU or MPN
/100 ml)
E. coli (CFU 547 0 0 0 5 0 1
or MPN /100
ml)
Total 16 50 79 108 113 200 0
Hardness
(mglL as
CaC03)

*this guideline value is the desirable turbidity at the point of disinfection and can be exceeded further into the reticulation system.

Table 2-5. Water quality exceedance summary for Central River scheme.

Issue Frequency Comment
Turbidity Often Turbidity is often higher than the guideline value
E. coli Rarely E. coliis sometimes above the guideline value

Version 4.0. 29" May 2012. Doc controller: Ops Mgr, ops.mgr@centralnsw.nsw.gov.au, 0401 345 335.

Page 15 of 40.




Central NSW Shire Council

Summary of Drinking Water Quality Risk Assessment Workshop

2.2.3.2 Little Bore water supply system

Table 2-6. Summary of water quality data for Little Bore scheme (NSW Health Data — treated

water).

Parameters Number of Minimum Mean 95%ile Maximum ADWG No. of
Samples guideline | exceedances

value

pH 61 6.2 7.0 7.3 79 6.5-85 1

True Colour 15 1.0 2.3 8.4 18.8 15 1

(HU)

Turbidity 49 0.1 1.1 23 6.7 1 (desirable*) 18

(NTU) 5 (aesthetic) 1

Iron (mg/L) 15 0.08 0.19 0.44 0.78 0.3 1

Manganese 19 0.005 0.004 0.006 0.008 | 0.1 (aesthetic) 0